
BALTIC SEA ENVIRONMENT PROCEEDINGS

No. 36

SEMINAR ON NUTRIENTS REMOVAL
FROM MUNICIPAL WASTE WATER

4-6 September 1989
Tampere, Finland

BALTIC MARINE ENVIRONMENT PROTECTION COMMISSION
- HELSINKI COMMISSION -



BALTIC SEA ENVIRONMENT PROCEEDINGS

No.36

SEMINARONNUTRIENTSREMOVAL
FROMMUNICIPALWASTEWATER

4-6 September 1989
Tampere, Finland

BALTIC MARINE ENVIRONMENT PROTECTION COMMISSION
- HELSINKI COMMISSION -

JULY 1990



This publication has been technically edited by the host country
of the Seminar, Finland

For bibliographic purposes this document should be cited as:
Baltic Marine Environment Protection Commission

- Helsinki Commission -
1990

Seminar on Nutrients Removal from Municipal Waste Water
[...]
On the basis of the attitudes adopted by politicians and authori-

ties, we can distinguish a number of requirement levels that re-

search and development work must be directed at during the imme-

diate future. The various requirement levels are shown in Table 1.

Table 1. Requirements to be met by the discharge from Swedish

treatment plants

Nitrogen Phosphorus BOD7 Treatment plant size
mg tot-N/l mg tot-P/l ms/l pe

i Cl5 co.5 cl5 10 000-50 000
ii <15 co.3 Cl5 >50 000
iii < 8 co.5 Cl5 10 000-50 000
iv <8 co.3 Cl5 >50 000

Each of the four requirement levels may lead to a special strategy

for how the tasks are to be solved from the point of view of pro-

cess engineering, Another factor that is also of crucial importance

is, of course, the design of and load on each individual treatment

plant today. It should be an overriding goal for the requirements

to be met at as low a cost as possible.



37

Research and development work at treatment plants

With the Government decision regarding Laholm Bay and the Na-

tional Environment Protection Board’s action plan against sea pollu-

tion in Spring 1987, it became clear to the municipalities that re-

quirements for nitrogen reduction in treatment plants could be

imposed within the very near future.

Extensive activity commenced among municipalities in connection

with planning nitrogen experiments at the same time as demands

were made for government support. Today, some 30 full-scale pro-

jects are in progress, six of which have received support from the

Environment Protection Board.

All of the projects involve biological nitrogen reduction. The objec-

tives vary, but most of them are directed in the first instance at

achieving a 50 % nitrogen reduction. Four of the five projects with

government support shall, however, investigate the technical and

economic preconditions of achieving 80 % nitrogen reduction.

The systems for biological nitrogen reduction that are being studied

are:

- Activated sludge, pre-denitrification, l- sludge systems.

- Activated sludge, post-denitrification, l- or Z- sludge systems.

- Trickling filter, pre-denitrification, l- or 2- sludge systems.

- Trickling filter, post-denitrification, l- or 2- sludge systems.

- The SBR system.

A large part of the work involves the adaptation of known techno-

logy to Swedish treatment plants and Swedish conditions. However,

as a whole the municipal projects represent an extensive volume

of development work with features of research.

With the aim of optimizing the system with regard both to economic

and operational factors, special studies of varying extent and quality

are being conducted at the plants. The most extensive studies are

being made within the following areas:



38

Nitrogen reduction in separate reject water treatment stages.
Different internal and external carbon sources during denitrificati-
on.

Optimization of the anoxic-aerated zone ratio.
The importance of pre-treatment for the nitrification  and denitri-
fication processes.
Control, regulation and instrumentation of the nitrogen process.
Factors that influence sludge properties.
Fixed bed processes.
New types of aerators.

The costs for a full-scale experiment are in many cases difficult
to determine because certain costs cannot be distinguished from
the normal operating costs. Table 2 shows a budget for the six
projects that have received government support.

Table 2. Costs for nitrogen reduction experiments with Government
support.

Treatment plant Gov.grant Follow-upcost Total cost
SEK M SEK M SEK M

MalmG 2.0 2.0 6.0
Halmstad 4.4 2.3 13.2
Laholm 1.35 1.2 2.7
Karlskrona 1.25 1.7 4.1
NorrkGping 0.7 2.4 3.1
Kdppala 1.32 1.4 4.4

Total 11.0 11.0 34.5

The total cost of these six projects is thus SEK 34 million and
the follow-up cost approximately a third, or SEK 11.0 million.

On the basis of these figures, it can be estimated that from 1988
to 1991 Swedish treatment plants will spend at least SEK 70 million
in nitrogen reduction experiments. The proportion that is utilized
for follow-up and evaluation of the experiments is at least SEK 25
million.



39

Research at Swedish universities and institutes of higher education in the field of

water supply and sewerage

For many years, only a limited amount of research work has been

carried out at Swedish universities and institutes of higher educa-

tion on water supply and sewerage, with a focus on process techno-

logy. However, there has been an increase in recent years, primarily

as a result of the cooperation that has been established between

municipalities and universities/institutes. There are at present at

least five research students at different universities and institutes

who are in some way linked with the experimental work being

carried out at a treatment plant, three of whom with a direct focus

on nitrogen reduction.

A list is given below of those research projects of a more tradi-

tional character, having a direct or indirect link with nitrogen and

phosphorus reduction, that are either in progress or to be started

shortly:

- Optimization of l-sludge systems for biological nitrogen reduction

with the aid of added organic matter (Chalmers University of

Technology (CTH), Gothenburg and the Royal Institute of Techno-

logy, Stockholm (KTH)  1.

- Nitrogen reduction in the reject water. (KTH)

- Improvement of sludge properties in order to permit biological

nitrogen reduction in existing wastewater treatment plants. (KTH)

- Studies of the connection between sludge properties and discharges

of suspended solids from the activated sludge process. (YKl)

- Secondary settler dynamics for controlling the activated sludge

process. (CTH)

- Modular model systems for the simulation and regulation of treat-

ment plants (Lund Institute of Technology (LTH)).



40

- Biological phosphorus removal. (LTH)

- Biological phosphorus removal with the SBR process. (Lulea)

Funds for research carried out at universities and institutes of

higher education are granted in the first instance by the National

Board for Technical Development (STU).  The subsidy that is princi-

pally used for this purpose is for the current year SEK 1.3 million.

A special one-off subsidy of some SEK 2 million is this year and

next year being allocated for research directed towards nutrient

salt reduction at municipal treatment plants.

The Nitrogen Project

In Sweden there is also a scheme referred to as “The  Nitrogen Pro-

ject”, which is financed jointly by the Swedish Water and Wastewa-

ter Works’Association  (VAV),  the National Environment Protection

Board (SNV)  and STU. The budget is SEK 1.8 million over a three-

year period and the objectives of the project are:

- To initiate and coordinate municipal nitrogen projects through

advisory services and by collecting, processing and spreading

information from full-scale experiments for nitrogen reduction at

Swedish treatment plants.

- To produce basic data on which to base continued technical deve-

lopment.

The project board includes representatives of VAV, SNV and STU.

The project management consists of representatives of VAV and

SNV.

The project has no power to allocate funds, but the project manage-

ment can be said to function as a body to which proposed measures

are submitted for comment in connection with both applications for

Government support for full-scale experiments and applications for

research grants from STU.



41

The project’s own funds will in the first instance be used for the

compilation and distribution of experience from the research work

carried out by the municipalities.



42

PHOSPHORUS REMOVAL TECHNOLOGY OF MUNICIPAL WASTE WATER TREAT-

MENT

USSR

Nina A. Zaletova and Eduard S. Razumovsky,

Municipal Water Supply and Treatment Research Institute

Academy of Municipal Economy

In the USSR the most popular method of municipal waste water

treatment is traditional biological treatment. The method allows

removal of basic pollutants, but it does not provide sufficient

phosphorous removal compared with present more stringent require-

ments. Of course population growth and the more extensive use of

washing agents in every day life inevitably lead to excess phospho-

rus concentrations in municipal waste water. This is why USSR

Municipal Water Supply and Treatment Research Institute has during

several years carried out experiments to identify methods of

phosphorus removal from municipal waste water. First of all, attenti-

on has been paid on application of reagents at biological treatment

plants as the most simple technology to be used on the plants.

Preliminary results obtained from the investigations have been

reported in a seminar held in Sweden/l/. The investigations indica-

ted that the dose of iron vitriol, while introduced into the aeration

tank, should be limited to avoid the negative influence of the rea-

gent on biological treatment in the aeration tank. Moreover the

MLSS in the aeration tank should be kept on a higher level than

usual. The required dosages of reagent depend on the quantity of

organic matter in treated water, the phosphorus concentration in

the raw water and the quality criteria of effluent phosphorus con-

centration.

The effluent phosphorus concentration 1,5 mg P/l recommended by

HELCOM in the Baltic Sea catchment area was reached within the

applicable range of reagent dosages. The investigations were con-

tinued and further developed in semi full-scale conditions at a waste

water treatment plant in Tikhvin in the Leningrad area. /2/. The

experiments were carried out in an independent waste water treat-



43

ment line side by side with the main line of the waste water treat-

ment facilities of the town. The capacity of the experimental plant

was 4 500 m3/day. The experimental line contains two sand traps

of 2 m diameter with circular water flow, a vertical primary clarifier

of 10 m diameter, an aeration tank with three compartments (length

63, width 5,2 and construction height 3 m) and two vertical secon-

dary clarifiers of 10 m diameter. One similar clarifier was equipped

with air and technical water supply in order to prepare reagent

solution. The solution was made of standard pure aluminum sulphate

which is used in water treatment.

Based on average daily observations of influent  to the aeration tank

the waste water had following characteristics: BOD loo-120 mg/l,

COD 200-300 mg/l,  suspended solids SS loo-150 mg/l, total phospho-

rus 5-7 mg P/l, phosphates 2-3 mg P/l.

Before the experiments on biological-chemical treatment aeration

was put into operation with the following aeration basin parameters:

MLSS 3 g/l, activated sludge load of organic matter 100 mg BOD/-

g/day, sludge index 200 - 225 cm3/g and sludge ash content 33-

34 %. The removal of organic matter was very effective and total

phosphorus was removed by 40 %.

The concentration of phosphates was practically not changed. Simul-

taneously effective nitrification took place accompanied by dischar-

ge of gas bubbles in secondary clarifiers. The result was an increase

of suspended solids concentration in the effluent and frequent dis-

charge of secondary sludge from secondary clarifiers. So the prere-

quisites of effective biological treatment were established resulting

in a sufficiently high degree of purification including nitrification

and non stabilized operation of secondary clarifiers.

As soon as the reagent was introduced to the aeration tank the

discharge of secondary activated sludge stopped in spite of gas

bubbling. At that time the ash content of sludge was up to

39-41 % due to addition of insoluble compounds. Also sludge return

flow was increased. The changes of activated sludge properties led

to better sedimentation of sludge and the consequent improvement

of secondary clarifier operation. In spite of the increased MLSS up



44

to 4 - 5 g/l the active sludge was trapped in the infiltration zone

of secondary clarifiers and the whole system of biological treatment

operated in a stable manner.

However, turbidity due to small flocks occurred. The presence of

created sludge flocks was also revealed by a suspended solids con-

centration of 20 - 35 mg/l in the effluent which exceeds the permis-

sible level of biological treatment plant effluents. That is why the

experimental treatment line was equipped with an additional tank

for preparation and metering of polyacrylamide (PAA) flocculant.

A  0,5 - 1 mg/l  PAA dose simultaneously with a 20 mg/l reagent

dose provided a stable 12 - 17 mg/l concentration of suspended

matters in the effluent which is in line with the quality require-

ments of treated water on suspended matters.

Biological-chemical treatment with addition of aluminum sulphate

provided a 75 per cent and 90 per cent removal efficiency of

phosphates with reagent doses of 9 and 14 mg/l (AL,O,)  respective-

ly. A dose of 16-17 mg/l increased the removal of phosphates to

95 per cent as the residual phosphate concentrations were reduced

to O,l-0,2 mg/l.  Total phosphate removal depends on reagent dose

and presence of suspended matter in treated water. The concentrati-

on of total phosphorus was reduced by 75-80 per cent with a 16-

17 mg/l (AL,O,)  aluminum sulphate dose and the content of suspen-

ded matters in treated water was 12-17 mg/l.  Without changing

the operation parameters of aeration tanks but with a 30-35 mg/l

concentration of suspended matter in the effluent, total phosphorus

removal was reduced to 50 per cent.

The modified biological treatment with alternating aerobic and

anaerobic conditions in the sludge provides a possibility to reduce

the required quantity of reagents or to even eliminate their use

completely. One of the possible technologies of effective phosphorus

removal is to use traditional biological treatment facilities. Biological

sludge from secondary clarifiers is exposed to anaerobic treatment

in special tanks. After that the sludge is returned to aeration where

it provides effective phosphorus removal from waste water.



45

Some facilities of the above mentioned technology have been tested

in the Municipal Water Supply and Treatment Research Institute

including contact and flowing conditions in pilot and full scale

plants. /3/. Activated sludges from various modes of biological

treatment were tested for their ability to release soluble phosphates.

The tests were carried out in 75 mm diameter 1,5 m high glass

columns allowing the possibility to take samples along the columns

to analysis. The modes of operation were extended aeration, heavily

loaded activated sludge process including reduced aeration periods

and separation of sludge mixtures by gravity and flotation and

thickening and, finally, the nitrification-denitrification process.

The phosphate release intensity was found to vary depending on

sludge type. It was connected with different oxygen conditions of

waste water treatment process and also with the availability of

combined oxygen in nitrates in the system. The most considerable

phosphate release was found with sludges of highly loaded treatment

with gravity thickening and the smallest with sludges from the

nitrification-denitrification process. The increase of phosphate con-

centration took place only in the sludge compaction zone. The clear

water preserves its initial phosphorus contamination. When mixed

the phosphate concentration is even in the total volume. During

further settling the phosphate release is going on in the sludge

compaction zone.

The method of biological waste water treatment with alternating

aerobic and aerobic conditions of sludge has been studied in labora-

tory pilot plants. Preliminary settled sludge mixture was taken from

an aeration tank in operation and poured into a laboratory tank.

Treated waste water was added to the same tank. The mixture was

aerated for 4 hours, then it was allowed to settle for 2 hours.
[...]
.:..:_.. . . . . . . ..i.~...~.~.

SECTION



90

NUTRIENTS REMOVAL IN MUNICIPAL WASTEWATER

RECLAMATION SYSTEM

Prof. Jerzy Kurbiel

Cracow Technical University

INTRODUCTION

A new approach to water management, already implemented in

several countries, involves reclaiming water from municipal sewage

for industrial and commercial reuse.

Wastewater reclamation has multiple benefits including water conser-

vation and supplementing available water resources. This would also

result in a significant improvement of water quality in the recei-

ving streams.

The scarcity of the usable water in some regions of Poland makes

it necessary to search for such unconventional sources of water as

municipal sewage. Water reuse should become an important element

of the water management system, especially in the southern Poland:

Silesia and the Cracow region.

To solve an acute water shortage in the Upper Silesian industrial

region, water reuse technology has been studied since 1975. The

water reuse system that has been developed for this region includes

19 wastewater reclamation plants with a total capacity of 9 m3/s.

The implementation of these plants is included in future central

water planning 151.

The most commmon  planned application of reclaimed water for

industrial purposes is to supply cooling systems. This amounts to

about 78 % of reclaimed water reuse; the others are: boiler make-

up water, washing of industrial products and water as a direct

products of manufactured products.

Nitrogen and phosphorus compounds are among the most important

constituents of municipal wastewater contamination. Both these

substances are obviously the main nutrients controlling biological



91

growth in the aquatic environment. Besides, the presence of an
excess nutrients results also in a poor water quality making water
unsuitable for the prospective municipal and industrial users.

The latter becomes particularly significant in the industrialized
regions of the Southern Poland where the wastewater reclamation
systems are planned. Both nutrients: nitrogen and phosphorus are
the parameters limiting water quality with respect to application
of reclaimed wastewater as an industrial water almost in all bran-
ches of industry, particularly in industrial cooling systems. There-
fore, the nutrients removal technology is an important part of
wastewater reclamation systems. It has also some unique features
as a result of interrelation of nitrogen and phosphorus removal
and other tertiary processes involved in complex wastewater recla-
mation technology [31.

QUALITY REQUIREMENTS FOR NUTRIENTS IN RECLAIMED WATER

Both nutrients considered: nitrogen and phosphorus are not decisive
factors of water usefulness for industrial purposes in case of using
natural water resources. River or lake water intakes are commonly
characterized  by a low concentration of nutrients; usually much
below the level which is harmful for the industrial processes. For
that reason some industries did not even include nutrients into their
water quality requirements [71. The problem of nutrients as quality
parameters is growing bigger when the reclaimed wastewater is
considered as an industrial water source. Therefore, the permissible
concentration of nutrients and degree of their removal needed to
be established separately for some industries.

Table i comprises the maximum recommended concentrations of nut-
rients determined for the industrial users of reclaimed wastewater
in the South Poland. Values given for a cooling system refer to
the concentration of the circulating water; a level of nutrients in
the make-up water should be two times less then for the circula-
ting water [2].



92

Table 1. Maximum required concetrations  of nutrients for industrial

reuse of reclaimed wastewater [5, 71

Reclaimed water users NH,-N NO,-N PO,

gN/m3 gN/m3 g/m3

Metallurgy - surface cooling
circulating water with heat
load:

lo6 kJ/m2.h
105 ”
104 ”

Steel melting shop and rolling
millsurface cooling, with
water alkalinity:

0.8 - 1.5 meq/dm3
1.5 - 2.0 ”
4.0 II

Foundry - moulding mass
production

Machinery industry - plating
and heat treatment of metals

Power plant - cooling cycle
- heating cycle

Ceramic industry

Petrochemical industry

1.0-3.0x 4
O.5-O.8x 4
3.5-6.0x 4

1.4-2.6
2.6-3.5
7.0

4
4
4

10.0

2 52.0

3-5
3

3 12 2.5

40 8

Xhigher  numbers refer to short term deterioration

DEGREE OF TREATMENT

The degree to which wastewater is renovated is determined by the
selection, combination and operation of unit processes. The selecti-
on of advanced treatment processes to be used in wastewater recla-
mation plant depends on the type and strength of wastewater availa-
ble and the quality requirements of the uses considered for renova-

ted water.

All wastewater classes’ effluents coming from the conventional
secondary treatment plants operating in the South Poland have been
divided into both types and classes. The two types differentiate



93

wastewater according to their inorganic content; within every type
of effluent two classes were established with different levels of or-
ganics,  suspended solids and nutrients (Table 2).

Table 2. Two classes of wastewater used for selection of wastewater

reclamation processes [51

Parameter Maximum values, g/m3

class 1 /full treat- class 2 /highrate
ment/ treatment/

Suspended solids 20 50
COD 40 100
BOD, 20 50
NH,-N 10 40
Total N 20 60
Phosphates 5 10

Assigning the effluent to either class helps to choose a proper

wastewater reclamation technology.

Water users category

Since different types of industrial plants employ the same or simi-

lar process technologies, the process water required in those manu-

facturing departments has the same water quality standards. It will

result in applying the similar water reclamation processes for certain

groups of process water which have been defined as follows [5].

Group I - high quality demineralized water used as boiler make-up
water or process and rinsing water in electroplating plants

Group II - cooling water used for surface cooling systems working

at high and medium heat load in steel plants

Group III - cooling water used in power plants for surface cooling.

This group also includes cooling water for surface cooling at low

heat load in steel plants and coke plants

7 402336x



94

Group IV - water for blast-furnace gas cooling, process water in

building industry, rinsing water in paint shops

Group V - water of the poorest quality used for slag granulation

hydraulic transport of slag and cinders in steel and coke plants

and foundry.

To meet the quality requirements in the first three groups of uses,

removal of nutrients is needed. Degree of treatment for ammonia

nitrogen is within the range of 50 % to 90 %. Group I reguires

ammonia concentration in reclaimed water to be less than 0,5 g

N/m3,  which is practically very difficult to maintain on a continuous

basis; also a high degree of denitrification is essential in this group

of reclaimed water uses.

Phosphorus, another important nutrient which limits biological

growth in closed cooling water systems, should also be controlled

by proper, advanced wastewater treatment. A degree of phosphorus

removal for reclaimed wastewater required to prevent the develop-

ment of algae and slime producing organisms in cooling water circu-

lating through cooling towers is not attainable in the conventional

biological treatment processes; it requires more effective biological

or chemical methods 161.

PROCESS CONFIGURATION

A specific character of nutrients removal technology, being a part

of wastewater reclamation systems, results from: interrelation of

other tertiary treatment processes involved, complexity of the objec-

tives to be accomplished in the course of reclamation and importan-

ce of reclaimed water quality for its users.

Particular features that distinguish the nutrients removal processes

in a wastewater reclamation system compared to those aimed at

natural waters protection are:



95

- higher reliability and consistency of nutrients removal imposed

by the importance of industrial production requirements; as a result
of it double, two-stage or complementary processes are often desig-

ned.

- possibility of utilization of nutrients removal potential existing
in other types of wastewater renovation processes provided to cont-
rol another refractory contaminants; it improves technical and
economical feasibility as well as the removal efficiency of the whole

treatment system.

- operation of whole or at least a final part of the wastewater
reclamation processes, under constant flow conditions.

- equalization of diurnal variation of nutrients in a final effluent
since reclaimed water is usually stored for a day before pumping
it to the users.

Process configuration for nitrogen and phosphorus removal, based
on updated practical experiences might be applied as three options:

a) three-stage, physical-chemical processes based on lime treatment
result in phosphates precipitation and rise of pH in the 1st stage
and removal of ammonia gas in a stripping process applied in the
2nd stage. Break-point chlorination at the end of a technological
scheme may operate as a complementary process for residual ammo-

nia removal

b) biological nitrogen removal combined with enhanced removal of
phosphorus in a multiphase biological reactor. This treatment tech-

nology, although implemented in full scale plants, is not yet reliable
enough for wastewater reclamation for industrial systems.

c) combined biological and chemical process configuration. It con-
sists of chemical precipitation as a 2nd stage of phosphorus removal
following biological treatment in a multiphase reactor as in option
b). Filtration and final chlorination, usually applied for other rea-

sons at the final part of the technological scheme, may be utili-
zed as the complementary processes to improve removal efficiency



96

of both nutrients. The treatment option c) has been estimated as

the most feasible technology for implementation in the South Poland

141.

EXAMPLES OF MUNICIPAL WASTEWATER RECLAMATION VENTURES IN SOUTH

POLAND COMPRISING NUTRIENTS REMOVAL

The idea of municipal wastewater reclamation for industrial reuse

has emerged in Krakow in 1985 because of high salinity of Vistula

river water unsuitable for supplying the industrial cooling systems.

The research works that have been started in 1987 are aimed at the

selection of wastewater reclamation technogies and developing the

design criteria. The total capacity of the full scale plant is planned

to reach 2.3 m3/s.

The technology of the experimental pilot-scale units (Fig.1) at

existing municipal wastewater treatment plant has been developed

based on the experiences of the other countries, local wastewater

characteristics and required water quality with respect to the coo-

ling system requirements.

The unit processes comprise: biological nutrients removal supplemen-

ted by coagulation with alum, ferrous sulphite or lime alternatively
tested, filtration and chlorination.

The efficient removal of nutrients takes place in consecutive, comp-

lementary biological-chemical and physical unit processes.

An example of a wastewater renovation plant projected within the

Silesian system of water reclamation with fully developed pilot-scale
technology experiments and design work is located at Tychy [2].

The existing conventional activated sludge facility has a capacity

of 39 000 m3/d.  The advanced multistage process designed for was-

tewater reclamation is expected to obtain 15 000 m3/d of water

for mashinery industry supply. The optimum flow diagram of this
plant is shown in Fig.2.



97

I
coagulant

scrccncd
wastewaters

ANA

7
to 0 cooling water
model system

PC- prlmory  c la r i f i e r SM-slow miring took

TH - thickener RM - ropid miring tank

ANA-onocrobic zone TC - tertiary cloriticr

ANOX- onoxic  zone Duf-dual  medio tilttr

AER- aerobic zone C F - c o n t a c t  filtration

SC-sccondory clarifier P- pump

bed

FIG. 1 . S C H E M E  O F  T H E  E X P E R I M E N T A L  P I L O T  U N I T S  F O R  C R A C O W

W A S T E W A T E R  R E C L A M A T I O N .

H

2 C’z Cl
I2Cl. I

--a I ? -l
I I

i
IO

I I

;
E :

; 1’;
I z 2
I I-l?
I I I-
i

I- t I
I ;

t
I I

hcondory ! Reclaimed
water

- -
cflluent

Gtrilication-
denltrilicotion

Rapid
miring Flocculation Two stag* Dual media Activaied

CO2 removal t i l t rat ion carbon
sedimentation and pH control adsorption

!I

and _

F I G .  2 . O P T I M U M  F L O W  D I A G R A M  O F  WASTEWAT,ER  R E C L A M A T I O N  S Y S T E M

S E L E C T E O  F O R  F U L L  S C A L E  P L A N T  A T  T Y C H Y  .



98

REFERENCES

1. Van Haute A., Municipal wastewater reuse for various application.

Public Health Reviews 11/2/, 1982, pp. 135-176.

2. Bolek K., Kurbiel J., Patocka J., Polomski B., Styka W., Techno-

logical basis of water reclamation conception from municipal waste-

water at Tychy. Proc. of the 3rd Int. Symp. on Advanced Wastewater

Treatment, Krakow Sept. 1981.

3. Kurbiel J., Research and development in phosphorus and nitrogen

removal from municipal wastewater in Poland. Paper presented at

the 2nd Seminar on Wastewater Treatment in Urban Areas. Visby,

Sweden 6-8 Sept. 1987.

4. Kurbiel J., Zeglin K., Stojek R., Pilot plant study on municipal

wastewater reclamation technology for a steel plant cooling system.

Proc. of the 5 th Symposium on Technical Progress in Sewerage and

Treatment of Municipal and Industrial Wastewaters, Varna, Bulgaria

22-25 Sept. 1988.

5. Kurbiel J., Juszczak J., Mucharska A., Galuszka K., Sapulak A.;

Design guidelines for wastewater reclamation technology (in Polish).

Unpublished report, Gov. Research Project, Cracow Technical Uni-

versity 1985.

6. Mucharska A., Zeglin K., Kurbiel J., Integrated removal of car-

bon, nitrogen and phosphorus in the activated sludge process. Proc.

of the 5th Symposium on Technical Progress in Sewerage and Treat-

ment of Municipal and Industrial Wastewaters. Varna, Bulgaria 22-

25 Sept. 1988.

7. Water Quality Criteria. USEPA Washington 1975.



99

PHOSPHORUS REMOVAL IN SMALL TREATMENT UNITS

Mr. R. Storhaug

Aquateam, Norwegian Water Technology Centre A/S

INTRODUCTION

The primary goal for chemical treatment is to remove phosphorus

from the wastewater. Chemical treatment has mostly been used as

a supplement to the biological process (simultaneous or post precipi-

tation). However several treatment plants with only chemical precipi-

tation are in operation. This paper covers results and operational

experiences with regard to phosphorus removal in small wastewater

treatment plants in Norway.

In this paper “small treatment unit” is defined as treatment plants

with a design capacity equal or less than 1000 pe. Treatment plants

serving one single house or a group of houses are named “mini-

plants”. The mini-plants are normally owned and operated by the

residents. The small treatment plants are owned by municipalities

and privat institutions e.g. hotels or nursing homes. In the munici-

palities, the plants serve small neighbourhoods. Usually the influent

flow and composition of wastewater fluctuate widely. Usually the

plants are placed inside buildings, concequently  they are very com-

pact. The final result is a very small and sensitive treatment sys-

tem. These plants require high professional quality of the operators

and the supervisors. The main operating costs for these plants are

salaries for the operators, energy costs for heatling and ventilation

of the buildings and costs for transport of sludge to the dewatering

plants (Johansen, 1982 1.

For a municipality it is very expensive to have a permanent staff

of process experts. To solve this problem, several publicly owned

operating companies have been established. These companies employ

the necessary process experts, and support the local owners of the
[...]
is also possible to hydrolyse the sludge to increase further the

availability. The higher oxidation rate the carbon source shows,

the smaller denitrification volume is necessary.

BOD influent  = 200 g BOD, primary effluent is 130 measured as BOD

and 70 g BOD per m3 primary sludge is produced. If 5 g BOD is re-

quired per gram reduced nitrogen and all primary sludge can be

used, it is sufficient to reduce 14 g of nitrogen. It is very doubtful

whatever this will work as a large part of this BOD is difficult

to degrade. With normal pre-precipitation 75 % of the influent  BOD

is removed over the primary tanks, which involves a fraction of



125

BOD that is readily degradable compared to the normal primary

sludge. The amount 150 g BOD should be enough for a reduction
of 30 g of nitrogen.

If the anoxic zone upstream of the nitrification  stage is construc-

ted, the influent waste water may serve as a source of carbon. The

nitrate is returned by the return sludge and possibly by a separate

return operation. Pre-precipitation has the advantage that only the

most readily degradable part of the BOD is present. The anoxic

zone can be utilized in terms of volume and retention time. For

the best efficiency an utilization of the waste water’s internal

carbon sources, pre- and post-denitrification should be combined.

ECONOMICAL ASPECTS

The Swedish Water Work’s Association (VAV) has made an economi-

cal study for a Swedish sewage plants to reach 75 % of nitrogen

removal. The size of the plant is 100 000 pe and the flow 40 000

m3/day.  The retention time in the activated stage has to be inc-

reased, aeration and anoxic zones, to 12 hours. The total cost to

build 1 m3 of aeration tank volume is estimated to FIM 2040. The

capital cost, 12 % rate of interest, depreciation 20 years buildings,

10 years machinery, gives FIM 0.44 per m3 of treated water for 12
hours retention time in the aeration tank. With pre-precipitation it

is possible to double the sludge age without tank expansion. For

denitrification the volume saving is more difficult to predict, when

both pre- and post-denitrification is used. The difference in the

systems is the distribution of particles between 100 micron and 1
micron which have a low oxidation rate, see fig 13.

In the pre-precipitation process this organic matter is extracted
over the primary tanks, hydrolyzed and used in the post- or pre-

denitrification process. In the conventional system this organic part
is not used in the pre-denitrification stage if the volume is not

very big because the retention time is too short. It is oxidized in

the aerobic stage. This organic matter, about 25 % of the influent,

represents for a municipal sewage water a value of FIM 0.06 per

m3 if it substitutes methanol or FIM 10 per pe and year. This will

9 402336x



126

pay for the precipitant in the pre-precipitation, which normally

costs about the same.

The volume savings for nitrification  can be halved. Also for denit-
rification  with hydrolysed sludge some volume savings can be expec-
ted compared to a system with internal carbon source. With a volu-
me saving of 4 hours’ retention time, the capital cost is decreased
in the mentioned example with more than 20 FIM per pe and year.



127

Sewage treatment in Sweden 79654906
Percent of the population In urban areas*

1965 1970 1975 1980 1985

l Urban areas, > 200 Inhabllmls  and < 200  m dlelancr belwaen  bulldlngs.  - 85% 01 lolal populallon.

Fig. 1

IO0 r

Fig.  2



128

‘I* oi

99.99

99.c

90.0

75.0

SO.0

250

10.0

I.0

go1

Virusrmoval by chemical coagula tiorr
(M. Chaudirufi,  R. Engelbrecht)

J-1
0 50 100
Alumlniniumsulphale  dosage PPM

Fig. 3

,E VALUES LESS 1HAN SlATED VALUE

EFFLUENT CONCENIRAllON
CONCEN lRAllON AFTER BIOLOGICAL
WITH 1REATMENl  WllH
RECIRCULAIION RECIRCULATION

E!engt Hultmn
Fosforreduktion  vid kcmunala
reningsverk

INFLUENT
CONDITION

EFFLUENl CONCENIRAIION
CONCENIRAllON AFTER BIOLOGICAL
WlniOUT TREATMENT WllHOUl
RECIRCULATION RECIRCULATION

1 I 1 I b
02 4S ‘,O 2.0 5.0

TOTAL  PHOSPHORUS (mg P/I)

0 RECIRCULATION

A NO RECIRCULAI

Fig. 4



129

sltm.TANEws

Influent

BOO: 200

P: 8

Biosludge:

Chemical sludge:

PRE

800: 200

P: 8

S&sludge:

Chemical sludge:

Fig. 5

COD:

chcliul ooragc 320 mm01

Primary  effluent Secondary effluent

140 10

6

1 0 \ P  In sludqa:  5\

50

SS - 20 gives 1 pp. P

00

1

45

IO

40 \ P in sludge: 2,2\

5

ss - 20 gives 0,44 ppa P

0

:,
I , I I
I

I
I I

I I
1

I
I

*
I 1

I
I

lamlr
,

0.001”
I

O.OllJ O.lr IU 0.01 mm at mm lmm 1Omm

CdD:
25% ’

Fig. 6



Fig. 7

too..

6 0 .

30.

20.

IO-

Fig. 8

_---- 300

++++++ 4so

m......--  . . ..I 6 0 0

.
1 1 J 4 S 6 TO



131

Direct Precipitation
WAS

Mea+

0 = 300.000 m3/d I?
Dosage: _ 6 I/IT?  5%TS
430 m mol Me3?m3 4 +--- + 30g CaO/m3

lnfluent Effluent 570 g/m337% TS
mg/l mgn

BOO 140 30
ss 110 10
P tot 3.5 0.2
N tot 15 11

Fig. 9

Number ss Boo a COD T0T.P
Procsm of

plants In out X in out X In out w In out Ye

PP 2 3 172 27 04.3 216 4 2 80.6  3 1 3 8 2 7O.a 5 . 5 0.54 W . 2

SP 3 3 2 1 8 22 09.9 238 3 8 84.9 404 7 4 81.0 7.1 0.50 83.0

PP & SP 60 307 24 87.6 229 3 9 8 3 . 0  3 5 0 8 3 70.9 6.2 0.52 91.8

1985 yearly average treatment results obtained in 56
chemical, non- biological treatment plants in Norway,
ranging in size from 2.000 - 750.000 PE.

Fig. 10



132

Number of nitrifying organisms

, I I I I 1 I I 1

1 2 3 4 5 6 7 8 9

BODTTKN-ratio

ical  treatment

Fig. 11

Sludge age
Sludge quantity in the procesr

productlon of sludge

Conventional BOO x 0.7 1000
biological 200 x 0.78 140 x6-= 7
treatment

Simultaneous BOD 8 OJ+chem.sludge
precipitation 200 x 0.7+50= 190

E!!!=
190 5. .

Pre-
precipitation

BOD x 0.7
2

2ot? Oo7 =70

1000
70= 14

Fig. 12



133

Table 1
Carrposltlon  of Organic  Materials In Wa9tcwatue

Item

solubls

Classlflcatlon

C o l l o i d a l  Supracolloldal  Sgttleable

Site range (km) <0.08 0.08 - 1.0

COO (X of total) 2s ls

TOC (X of total) 51 14

Organic constituents
(X of total solids)

Grease 12 EPtoteln 4
Carbohydrates 4 7

Biochemical  oxldatlon
rate, k, d-l(base 10) 0.39 0.22

a Adapted In part from Reference 2.10.18.

l-100

26

24

2445
11

0.09

>lfxJ

34

31

i.z
2b

0.08

F i g .  13



134

Separation of organic matter in a
conventional biological treatment

Outgoing
water 7 g

Biological
treatment 43 g

Incoming sewage water
- 75 g B0Dlpe.d Mechanical

treatment 25 g

Energy consumption for biological treatment
1 kg BOD = 1.3 kWh
43gBOD = 0.056 kWh/pe  - 20 kWh/peannum

Fig. 14

Separation of organic matter in
optimal pre-precr’pitation

Outgoing
water 7 g Biological

treatment 12 g

Incoming sewage water
Mechanical-
chemical

an

- 75 g B0Dlpe.d
/

treatment 56 g

I

Energy consumption for biological treatment
1 kg BOD = 1.3 kWh
0.02 kWh/ped - 7 kWh/psannum  (-75%)

Fig. 15



135

METHANOL - 2  FIWKG

-3 CJ per gram reduced N

for 100.000 pe (40.000 m3)

1gN 87.600 FIM/year

15 g N 1.314.000 FIM/year

3 g methanol z 3 g hydrolyzed "BOD"

P R E - P R E C I P I T A T I O N

200 g BOD

I
75%

150 g BOD

I 35% is hydrolyzed

53 g BOD is worth

1.545.000 FIM as C-source



136

NITRIFICATION  - DENITRIFICATION

100.000 pe PLANT (40.000 m3/d)

CONVENTIONAL P R E - P R E C I P I T A T I O N

V O L U M E

Nitrification 8 h -*4h

Denitrification 4 h ?sh

* 0,44 FIM per m3 0,29 FIM per m3

-64 FIM per pe year -42 FIM per pe year

A 2 2  FIM

Organic matter d(O,l 1-1 - 100 fi) = 25%
= 50 g r30D

1 g methanol = 1 g BOD = 2 FIM
1000

Value 14 FIM per pe and year

* 1 Id = 2000 FIM 12% rate of interest

10 years machinery
Depreciation

c 20 years building



137

TUBE FLOCCULATION - CHEAP AND EFFECTIVE METHOD FOR PHOSPHORUS

REMOVAL

Mr. Arto Latvala

National Board of Waters and the Environment

INTRODUCTION

In many areas of the world there are increasing problems in pro-

tecting e.g. the lakes and seas against pollution. The polluting loads

may be still growing because of the lack of money for environmental

protection purposes. This year we have heard alarming news from

the coastal Mediterranean tourist areas. E.g. in Italy there has been

reported mass appearance of algae. The time may not be far away

when we have similar problems in coastal areas of the Baltic. The

intention of this paper is to discuss a cheap and effective phospho-

rus, suspended solids and particulate biochemical oxygen demand

removal method, that can be used in different phases of the imple-

mentation of wastewater treatment plant systems.

SMALL SEWAGE WORKS

As a first example the system used for small sewage works should

be mentioned. In Finland there are now more than twenty plants of

this type (fig. 1). They are mostly situated near the Arctic circle

in Lapland. Some of the plants are renewed from conventional types

and some are totally new. The size of these plants are from a few

dozen to a few hundred as person equivalents.

The treatment process is as follows:

- primary sedimentation that is also working as an equalizing basin

- feeding of chemicals by the chemical pump to the suction openings

of the wastewater pump

- pumping the wastewater and the chemical solution together by the

wastewater pump, that also functions at the same time as the

rapid mixing equipment of the chemical solution

- flocculation in pipes that have been built under the ground floor

inside the wastewater treatment building



138

- secondary sedimentation so that the same basin is working as

sludge blanket clarification, and also as sludge storage at the

same time.

In the last phase the wastewater is directed to the bottom of the

secondary sedimentation basin via a settling pipe, from where it

flows through the sludge blanket. By this method it is possible also

to retain very small particles from the wastewater, due to the filte-

ring effect of the sludge blanket.

-
Influent

!I
i

Flocculation tube

sedimentation

Fig. 1. The chemical tube flocculation wastewater treatment plant

of the Saarenketo type.

The results of this kind of plant and experiment have been earlier

reported (Latvala 1989). To summarize them briefly it may be stated

that by this method it has been possible to obtain 70 % reduction
in BOD,, 99 % reduction in particulate BOD, and 94 % reduction

in total phosphorus with a molar ratio of 2.6 mol/mol  of coagulating

Me and phosphorus. Compared with conventional chemical sewage

treatment systems the implentation costs of this system have been

about one half less. The maintenance of the plants is also quite

simple because the machinery consists only of chemical feeding and

wastewater pumping.



139

UPGRADING THE EXISTING SEWAGE WORKS

In order to obtain better performance and better results at existing

sewage works the processes may be changed. As a case, for example,
sewage treatment at Luhanka, south of Jyvaskyla,  is discussed.

At Luhanka the sewage of about 160 people is conducted via a
pressure pipe in Lake Paijanne  to the wastewater treatment plant.

The treatment of sewage has been effected by the activated sludge-

simultaneous precipitation method (fig. 2) up to April 1988, when the

process was changed to direct chemical precipitation with flocculati-

on in a pipe (fig. 3).

1. P u m p i n g  s t a t i o n
2 .  G r i d
3 .  P r i m a r y s e d i m e n t a t i o n
L A e r a t i o n

5. S e c o n d a r y  s e d i m e n t a t i o n
6 .  EffIuent

Fig. 2. The Luhanka sewage treatment plant process during the

period 1979 - 1988.

When considering the purification results (fig. 4) we can recognize

that the BOD,-values of the treated wastewater have decreased by

the some amount, about 25 %, and the effluent phosphorus values

have decreased substantially by about 87 %; compared to the ef-

fluents before process change (table 1).



1 4 0

Table 1. Effluent mean values of BOD, and phosphorus calculated
from fig. 4 before and after the process change.

Effluent Biological-chemical Chem. process with
process tube flocculation

BOD, mg l-l -1 65,8 48,4
P mg 1 7,13 0,92

_ -._--..- .---- --

1. P u m p i n g  s t a t i o n
2 . G r i d
3. P r i m a r y  s e d i m e n t a t i o n
4 .  P u m p i n g  w i t h  c h e m i c a l  f e e d i n g
5. F l o c c u l a t i o n  p i p e
6. S e c o n d a r y  s e d i m e n t a t i o n s
7. E f f l u e n t

Fig. 3. The Luhanka sewage treatment plant process after alteration
n April 8th 1988.



141

mg I-’
I

86
96

28n26,

Ye or 88

92 98 9:1
l-

6/3 9/lllr

-89

-

Fig. 4. The purification results of BOD, and phosphorus at Luhanka

before and after the process change.

It may be surprising to some, that a chemical process has given

better BOD,-results  than theactivatedsludge-simultaneousprecipita-

tion process. There are some good reasons for this in this case.

One of them is the considerable increase in the area of secondary

sedimentation and an other is the fact that activated sludge process

does not work properly on a small scale without e.g. equalizing

the sewage flow. A third good reason might be the tube flocculation

method itself as discussed earlier in this paper. The length of the

flocculation tube is 45 m and the diameter of it is 100 mm. The

area of secondary sedimentation was increased from 1.7 m2 to 5.1

m2 plus 1.7 m2.

When we look at the phosphorus results we can see the very poor

operation of the old process, but the new process has been working

satisfactorily.

10 402336x



142

THE FIRST PHASE OF THE NEW TREATMENT SYSTEM

In 1987 there were conducted some experiments at the Suomenoja

watewater research station in Espoo. The treatment process for

Espoo sewage was as follows: the feeding of the chemical, pumping,

flocculation in tubes and sedimentation. For the sedimentation there

was used a round sedimentation basin (fig. 5). The daily amounts

of the treated wastewater by this system and sedimentation basin

have been up to 400 m3. This means a maximum surface load of

about 2.75 m3 rne2h-l.  In practice the surface loads should be of

that amount only exceptionally. The results of the experiments are

shown in fig. 6 and 7 (Latvala  1989).

When we look at the phosphorus results we can see the very poor

operation of the old process, but the new process has been working

satisfactorily.

10 402336x



143

1C
m914

12

Flocwlation tube 6m Fbcculation  tube Gm

8
2

6 - - - ___
- - - ___ - - - ___- - -___ ___

L --- ---___ _ _  ___--- - - -

0
1 2 3 7 8 9 IL 15 16 17 21 22 23 21 28 29 3 0 1 8 d

September 1987 October

Fig. 6. The total phosphorus before and after treatment by the

flocculation tube length of 8 m and 45 m.
-_- suspended phosphorus before treatment.

260,
Flocculation tube 6m

6 0

LO

2 0

0
12 3 7 0 9 11 15 16 17 21 2

SeDtember 1987

-Flocculation

I-I
-ii

23 21 2 8 29 30 1 6 d
October

Fig. 7. The biochemical oxygen demand BOD, before and after treat-

ment by the flocculation tube lengths of 8 m and 45 m.
-_- soluble BOD, before treatment.



144

DISCUSSION

Most engineers agree that in sewage treatment we should have both

biological and chemical phases. In Finland we mostly have
simultaneous precipitation with ferrous iron associated with an

activated sludge method. In small sewage works we know in practice

that the results have been poor with all the methods.

In the case of Luhanka the change to chemical tube flocculation

method improved the results e.g. in respect to total phosphorus and
biochemical oxygen demand. In the Suomenoja experiments it has

also been possible to obtain good phosphorus and particulate BOD,
results with tube flocculation and sedimentation.

This method is cheap to build, because only chemical feeding, waste-

water pumping, flocculation in tubes and sedimentation are needed.

The sedimentation basins may be those intended later on for primary

sedimentation, when the treatment process will be effected in a

biological phase.

With the technical advance of chemical sewage treatment by tube

flocculation methods the times of better and cheaper sewage treat-
[...]
efficiency of this type of diffusers has so far proved to be good.

However, one question that still remains is the life-span of the

rubber membrane.

Tests incorporating IFU and Nopol diffusers are being carried out

at Sjolunda,  Henriksdal and Himmerfjardplants. In order to evaluate

their efficiency, a test method referred to as the “off-gas” method

is being used. The gas that leaves the aeration tanks is collected

by means of a floating hood. This is referred to as “off-gas” and

its oxygen content is compared with the oxygen concentration in

the air to the aeration system. The method, which is described in

several articles, has proved to be fast and comparatively simple, at

the same time as the analysis results are reliable. The test results



192

are currently being compiled in a joint report from the plants men-

tioned above. All the systems were installed during the spring and

summer of 1988 and thus still have comparatively short operational

histories.

Modelling, simulation and control of treatment plants

A simple design model for one-sludge plants for biological nitrogen

reduction has been developed by Hultman with the help of data from

the literature available on the subject (20). The model is based on

variables that are normally measured at treatment plants. This shall

make it possible to verify the model with the experimental findings

that are now being obtained at pilot and full-scale plants. The model

provides the answer to total detention times in the biological plant

and in the anoxic and aerobic parts.

Research concerning the control of treatment plants has been car-

ried out at the Institution for Automatic Control at the Institute

of Technology, Lund. The interest shown by purchasers in dynamics

and automatic control has increased during recent years. Now that

nitrogen reduction has also become of interest, there will be a

significant increase in the need to understand and improve operation.

A project referred to as “Modular model systems for the simulation

and control of treatment plants” has been started during the autumn

of 1988 at LTH (20). The project incorporates two sub-areas, one

of which comprises the development of a dynamic simulator for

treatment plants and the other knowledge-based systems for the

diagnosis of operational status and operator management in treat-

ment plants.

The object of the first sub-project is to make use of knowledge on

and developed software for dynamic models for activated sludge

plants in order to construct a process simulator. This shall be

utilized in prototypes directly in treatment plants as an advisor

instrument for technicians and process engineers. One way of using

simulations is to test measures in advance, especially manual actions,

the result of which can be shown in an extremely slow time scale.

In addition, the simulator may become valuable training instrument



193

for technicians and process engineers in order to gain a clearer

idea of different sub-processes.

The second sub-project aims at systematizing a set of rules for

diagnosing different operating conditions in the activated sludge

process. This set of rules shall utilize both on-line information as

well as laboratory samples and other observations. This means that

the rules must vary depending on the degree of plant instrumen-

tation. With an expert system or a knowledge-based system, a tech-

nical aid is created which provides a “partner” for the technician

or process engineer in working out the reason for a certain opera-

ting condition. When counter-measures are to be tested the simula-

tor outlined above will be a natural aid.

The demand for continuous measurement sensors will naturally be

greater when the dynamic sequence is to be decided. A working

group within VAV, TR 43, is engaged in reviewing sensors available

on the market that may be of interest in experiments with nitrogen

reduction. A list of the instruments that are available is currently

being compiled. Consequently, an attempt will be made at evaluating

the function, reliability and maintenance requirements based on

instruments in operation at the treatment plants.

References

( 1) Kvavereduktion vid kommunala avloppsreningsverk. Lagesrapport

juli 1988. Naturvardsverkets Rapport 3527, 1988.

(2) Eklund, L., Bearbetning av resultat fran driftundersijkningar vid

kommunala reningsverk, SNV PM 556, 1974.

(3) Lind, J.E., Rybczynski, H. och Johansson, R., Fiirsijk  med biolo-

gisk kvavereduktion vid Falkenbergs reningsverk. Rapport over

naturvardsverkets ny-teknik bidrag. Dnr 348-6163-82 Tk, 1985.

(4) Ericsson, B., Kvavereduktion i ett bassangreaktorsystem. Vatten

43, 4, s 302-312, 1987.



194

(5) Bosander, J., Hellstrom, B.G. och Plaza, E., Biologisk kvavereduk-

tion vid Himmerfjardsverket. Rapport till Naturvardsverket. Dnr

505-1324-84 TV, 1986.

(6) Hellstrom, B.G., Bosander, J., and Plaza, E., Experience with

biological denitrification at the Himmerfjarden Plant. Baltic Sea

Environment Proceeding No. 25. Seminar on wastewater treatment

in urban areas, Visby 1986. 99 97-104, 1987.

(7) Plaza, E., Bosander, J., and Hellstrom, B.C., Biological nitrifi-

cation and denitrification in combination with chemical pre-precipi-

tation in a sewage treatment plant, Sweden. Water Supply Vol. 6,

Brussels, pp 107-117, 1987.

(8) Andersson, B., Sewage treatment in Sweden regarding nutrient

removal. Paper presented at the Fourth Conference in Karlskrona

on the Health of the seas, 1988.

(9) Larsson, S-G., Nordh, L., Tjeder, A. och Haglund,  A., Kvavere-

duktion vid avloppsverket Slottshagen i Norrkdping. Vatten 44, 2,

s 104-113, 1988.

( 10) Tendaj-Xavier, M., Biologisk behandling av rejektvatten fran

centrifugering av rotslam. Avd. for vattenvardsteknik,  KTH, Trita-

Vat-1851.

( 11) B jorlenius, B., Biologisk kvavereduktion i rejektvatten fran

slamrotning. Vatten  44, 3, s 252-255, 1988.

(12) Nordisk  forskningsprojekt for langtgaende  avloppsvattenrening-

Hypro. Vattenspegeln nr 3, 1988.

(13) Marklund, S. och Morling, S., Biologisk fosforreduktion med

SBR-teknik. STU ansokan Dnr 722-88-2946, 1988.

(14) Lynga,  A., Sedimenteringsegenskaper hos slam i samband  med

fijrsiik med kvavereduktion. Avd for VA-teknik, Tekniska Hogskolan

i Lulea, 1988:021  E (examensarbete), 1988.



195

(15) Mat&on, B., Matmetoder och orsakssamband for filamentin-

nehall i aktivt slam. Avd. for Va-teknik, Tekniska Hijgskolan i Lulea,

1988:008  E (examensarbete), 1988.

(16) Hultman, B., Forbattring  av slamegenskaper for att miijliggiira

biologisk kvavereduktion i befintliga avloppsverk i Sverige. STU

Lagesrapport  Dnr 85-04534P,  1988.

(17) Lumley, D. And Balmer, D., Investigations of secondary settling

at a large treatment plant. Paper presented at the International

Workshop on Design and Operation of Large Wastewater Treatment

Plants, Budapest, vol 2, 1987.

(18) Boyle, W.C., Hellstrom, B.G., and Ewing, L., Oxygen transfer

efficiency measurements using off-gase techniques. Paper presented

at the 14th IAWPRC Biennial International Conference, Brighton,

pp 1295-1300, 1988.

( 19) Hultman, B., and Plaza., Modelling and improvments of single

sludge processes for biological nitrogen removal. STU ansijkan  Bilaga

2, 1988.

(20) Olsson, G., Modular-t modellsystem for simulering och reglering

av reningsverk. STU ansiikan Dnr 722-88-2110, 1988.

(21) Andersson, B. Aspengren, H. and Gunnarsson, Malmo  Gatukon-

tor, Kvaveseminarium 17-18 jan 1989 i Malmo.  Konferens dokumenta-

tion, 1989.

(22) Morling, S. and Persson, T. Kallby avloppsreningsverk. Fiirsiik

med biologisk kvavereduktion med SBR-teknik, fijrsiiksperiod 1. VIAK

delrapport 1. Dnr 5810-642158, 1989.

(23) Smith, G. Kvavereduktion i kombination med kemisk fallning  vid

Helsingborgs reningsverk. Slutrapport kemiskvattenvard,  1989-04-03.



196

CRITICAL FACTORS FOR NITROGEN REMOVAL - REPORT ON SIX YEARS FULL

SCALE OPERATION IN FALKENBERG

Dr, Lars Gunnarsson, Dr. Bjijrn  Rosen and Ms. Halina Rybczynski, Sweden

Anox Ab

INTRODUCTION

Falkenberg is a town on the Swedish west coast with some 40 000

inhabitants. The waste water treatment plant is also receiving waste

water from different industries like brewery, dairy, slaughter house,

distilling plant, metal recovery plant. To be able to treat this mixed

waste water the treatment plant was originally designed for 160 000

population equivalents.

Full scale tests with biological nitrogen reduction took place at Fal-

kenberg  waste water treatment plant from July 1, 1983 to June 30,

1984. After this date the treatment plant has been operating with

nitrogen reduction. The permit for the effluent standard was revised

by the Swedish authorities during 1985 and it was required that the

treatment plant should be reconstructed before January 1, 1987 to

permanently achieve not less than 60 % total nitrogen reduction as

a yearly average and not less than 70 % during the period from

July 1 to November 30. The BOD and phosphate limits were decided

to be 25 mg/l and 0.5 mg/l  respectively.

The treatment plant was build in 1976 and the process at Falkenberg

comprises mechanical treatment followed by two trickling filters in

parallel after which follows an activated sludge process and finally

chemical treatment.



197

Table 1. Design data for Falkenberg Treatment Plant

The process comprises:

Mechanical treatment
screens and grit removal
3 primary clarifiers, total 630 m2

1.320 m3

Biological treatment
trickling filters

2 units in parallel
plastic media 2 * 2.600 m3

Activated sludge
4 aeration tanks, total 3.970 m3
5 secondary clarifiers 5 * 280 m2

total 4.510 m3

Chemical treatment
4 two-stage flocculators
4 flotation units 4 * 120 m2

3.5 m/h

Sludge treatment
primary sludge gravity thickening
secondary sludge flotation thickening
chemical sludge direct to flotation
lime dosing on mixed sludge
filterpress

During 1985 and 1986, after extensive trials, parts of the treatment

plant was changed in order to permanently incorporated nitrogen

reduction. The most important changes were the introduction of

anoxic zones for predenitrification and a possibility to by pass the

tricklingfilters.

The original design was to treat 13 ton BOD/d  of which 9 ton was

from industrial origin. The modification caused by introducing nitro-

gen reduction has reduced the capacity to 10 t BOD/d.

The following data is a summary of average daily loads and reduc-

tions during the last five years of operation:



198

Table 2. Results from Falkenberg treatment plant, yearly average

Year 1984 1985 1986 1987 1988

Flow
m3/d 16720
t of design 55

BOD load
% of design 30

BOD, effluent
mg/l 13

totp, effluent
mQ/l 198

SS, effluent
mQ/l 23

N load
kg/d 565

N reduction
t 64

18548 17495 17624 18716
62 58 59 62

41 38 50 47

12

0.75 0,69 0,43 0,35

22 20 6,9 7,8

693 717 680 600

52 55 69 65

7.2 3.4 3

The reconstruction work 1985 and 1986 in the treatment plant

caused lower reduction of nitrogen. During 1984 and three months

in 1985 chemical precipitation of phosphor was not done.

INDUSTRIAL EFFLUENTS

The strong influence of industrial waste waters on the load to the

treatment plant is illustrated in table 3.

Table 3. Waste water composition in Falkenberg

1987 1988
industry sewage industry sewage

Flow m3/d
I

2380 15244 2499 16217
13 a7 13 a7

BOD kQ/d 4085 907 3476 1246
f. 82 18 74 26

Total P kg/d 44 108 39 95
% 29 71 29 71

Total N kQ/d 292 306
% 49 51



199

Different industries contribute varying amounts of different pollu-

tants to the waste water. The major industrial sources for BOD,

and phosphorus are brewery, diary and distilling plant. The single

largest industrial source of nitrogen is an industry which recovers

silver from photographic film. Out of the average daily load of 292

kg N/d of industrial origin during 1988, 188 kg/d came from this

industry alone with a flow of only 8 m3/d.

The are also large variations in industrial waste water composition

between different periods. To some extent on a yearly basis, but

more so between different days of the week, with low amounts

during the weekends.

CARBON SOURCE

In order to reduce nitrate to nitrogen an energy source is necessary.

The theoretical amount of BOD needed for this reduction can be

estimated to be 2,86 gram BOD per gram nitrate-nitrogen reduced.

In most cases, the waste water coming to a treatment plant con-

tains sufficient BOD, but after pretreatment the BOD often turns

out to be limiting, partly because a portion is not accessible in

the time available for predenitrification, but will be oxidized in

the aerobic zone of the process.

The nitrogen reduction varies over the year and the ratio BOD/N

do not give a good correlation with nitrogen reduction, Table 4. In

August there is a high temperature in the aeration tank, the BOD/N

ratio is the lowest in the whole year but the denitrification is at

a peak.



200

Table 4. Monthly average values for the activated sludge plant in

Falkenberg

Sludge age
Month DNG BOD/N Temp. Aerated Anoxic

t; C d

Jan 24.5 5,8

Feb 9.7 5.3

Mar 21,4 5,7

APT 24,l 5,7

May 42.7 4.6

Jun 45,4 3.2

Jul 57,7 4,2

Au&Z 61.6 2,3

Sep 52,7 3.6

Ott 46,6 4,8

Nov 46,9 4,9

Dee 49,9 4.5

9,4 4.5 0.8

8,3 3.5 0.6

899 6.9 1.2

11.0 9.2 1.6

15,o 7.9 1.3

17,7 793 1.2

18,8 890 l-4

17.6 9,2 1,6

17.6 6-6 1,l

14,6 6,3 1,l

12.7 6.7 1,l

11.1 7.0 l-2

% DNG = % of total nitrogen to activated sludge which is calculated

to be reduced to nitrogen gas

BOD/N = in the waste water to the activated sludge process

The waste water that comes to the treatment plant during the

weekends do not contain as much BOD as during the rest of the

week, and the nitrogen reduction is also much lower during the

weekends, as low as 30 %.



201

Table 5. Variations between days of the week

Day % Nred BOD/N BOD Tota l  N
k/d kg/d

Sunday 41 2.7 1528 458

Monday 46 499 3102 588

Tuesday 52 4,3 2667 565

Wednesday 54 396 2069 544

% Nred = % of total nitrogen to the activated sludge removed by

denitrification and excess sludge

Of % Nred approximately 15 % can be attributed to removal with the

sludge, Figure 1.

OPERATION PROCEDURES IN RESPONSE TO VARYING RATIO BOD/N

The load on the treatment plant varies both on a yearly, weekly and

daily basis. To be able to handle these variations and maintaining

a good nitrogen reduction the trickling filters are operated inter-

mittent. When the load is high they, one or both, are taken into

operation in order to maintain a BOD load on the activated sludge

low enough to allow nitrification  but the load must be high enough

to achieve anaerobic conditions in the anoxic zones to allow denitri-

fication. The water leaving the trickling filter is almost saturated

with oxygen.

To improve the nitrogen reduction and to make the best use possible

of the available BOD during periods of limiting amount of easily

degradable organic material, two measures has been taken.

First, the high concentrated waste water from the metal recovery

industry, which contained approximately 200 kg N/d, is transported

by truck to the treatment plant and dosed when the operator decide.



202

Secondly, extra carbon is added during the weekends. Several exter-

nal carbon sources has been evaluated, acetate, formiate and locally

available high concentrated waste waters. By adding methanol the

nitrogen reduction during Saturday and Sunday could be increased

from 30 % to 70 %. The same effect was also obtained by using

primary sludge.

The sludge in one of the primary clarifiers is allowed to stay longer

in the clarifier and is pumped out of the clarifier but returned not

far from the outlet from the clarifier. In this way the sludge under-

goes a fermentation and is “washed” before added to the anoxic zone

and the heavy particles is not added to the biological treatment.

This way of producing an easily dagradable carbon source is now

permanently installed, Figure 2.